
Appendix B 
Community Engagement 



Appendix B-1 
Community Engagement Plan



  

 

 

 

 

 

 

 
 

Wastewater Treatment and Biosolids Master Plan 
Community Engagement and Communication Plan 

DRAFT Rev. | 3 

March 26, 2020 (Draft) 
July 15, 2020 (Rev Draft)  

June 8, 2021 (Rev2 Draft) 
April 21, 2022 (Rev3 Draft) 

 

City of Guelph 

 

Communication and Consultation Plan 
City of Guelph

 



Community Engagement and Communication Plan 

Document No. i 

Guelph Wastewater and Biosolids Master Plan 

Project No: CE771800 

Document Title: Community Engagement and Communication Plan 

Document No.: CE771800_502_Communication and Engagement Plan R00 200323.docx 

Revision: 03 

Document Status: <DocSuitability> 
[...]
River now and what is forecast to be the case in 2051.”  Similar to carbon effects, the Speed River’s 

water quality and potential improvement from treatment would build public support. MN stated that an 

assimilative capacity study is being completed by Hutchison Environmental Sciences, which will provide 

this information.  

DH closed the meeting by thanking participants for their valuable input. MM expressed her appreciation 

for the questions and feedback and thoughtfulness from the CLG. TR echoed this sentiment and thanked 

the group. 

The meeting adjourned at 11.00am. 

 



 

Agenda 

  

72 Victoria Street South, Third Floor 

Kitchener, Ontario N2G 4Y9 

Canada 

T +1.519.579.3500 

  

www.jacobs.com 

 

 

CH2M HILL Canada Limited 

  

    
Subject CLG Meeting No. 3 

Project Wastewater Treatment and Biosolids Management Master Plan – CLG Meeting No.3  

Date January 19th, 2022   

Project No. CE771800   

Prepared by Jared Philpott Phone No. 519.514.1624  

Location Teams Conference Call Date/Time 2:00pm January 19th, 2022 

Participants CLG Members  

Bryan Ho-Yan (BHY) 

Sheng Chang (SC) 

Corinne Taylor (CT) 

Joan Del Villar Cuicas (JC) 

Harry Niemi (HN) 

Kevin Brousseau (KB) 

Mike Beswick (MB) 

Hugh Whiteley (HW) 

Mark Anderson (MA) 

City of Guelph 

Tim Robertson (TR) 

Phil McIntyre (PM) 

Sumant Patel (SM) 

Jacobs/Hardy Stevenson 

Dave Hardy (DH) 

Deborah Ross (DR) 

Jillian Schmitter (JS)  

Danya Braun (DB) 

Jared Philpott (JP) 

  

Copies to  

 

Item Presenter 

1 Introductions 

 Review members  

 Review Terms of Reference 

 Agenda Review 

 Procedure for Virtual Input 

 Problem/Opportunity Statement 

 Class EA Schedule Change and Impacts 

DH/TR/DR 

2 Progress Update – Community Engagement Items DH/DR 

3 Master Plan Recap To-Date 

 Background/Existing Conditions 

 Future Needs 

 Evaluation Methodology 

DH/JP 

 

 



Agenda 

 CLG Meeting No. 3 

 2:00pm January 19th, 2022 

2 

Item Presenter 

 Summary of Preferred Solution

4 Implementation Plan 

 Plant Expansion Phases

 Implementation Plan for Wastewater Treatment Upgrades

 Implementation Plan for Biosolids Management Upgrades

 Future Energy Consumption and Greenhouse Gas Emissions

DH/DR 

5 Mitigation Measures 

 Master Plan Themes

 Assimilative Capacity Study

6 Next Steps All 

7 Closing Statements All 



Guelph Wastewater Treatment and Biosolids Management Master Plan

Community Liaison Group (CLG) Meeting No. 3
January 19th, 2022 – 2:00 pm to 4:00 pm



Agenda
▪ Introductions, Meeting Objectives and Procedures

▪ Progress Update – Community Engagement Items

▪ Master Plan Recap To-Date

▪ Implementation Plan

▪ Mitigation Measures

▪ Next Steps

▪ Closing Statements



Meeting Objectives

©Jacobs 20203

▪ To review Master Plan progress to date
▪ To provide an update on the status of the Master Plan
▪ To present the implementation plan for the preferred solution
▪ To obtain CLG member input on the recommendations for this Master Plan
▪ To present mitigation measures for the overall themes of the Master Plan



Procedure for Virtual Meeting

©Jacobs 20204

▪ Dave Hardy – Hardy Stevenson Associates (HSAL) will facilitate
▪ Meeting will be recorded
▪ Please mute line, raise hand with questions/comments and unmute when identified



MS Teams Tools for Meeting

©Jacobs 20205

▪ Participants can provide input throughout the meeting
▪ Questions can be asked in the chat, or participants can “put their hand up”
▪ Microsoft Forms will be used to ask questions and see if any additional comments
▪ Polls will appear in the chat as below:

▪ Test poll



Problem/Opportunity Statement

©Jacobs 20206

▪ The goal of the Wastewater Treatment and Biosolids Management Master Plan is to plan for the 
future of wastewater treatment and biosolids management to provide capacity for growth, in a 
manner that is sustainable, and protects surface water and the environment.

▪ The Master Plan is a long-term plan that guides how the City will continue to meet the demands of 
its growing community over the next 30 years. The Master Plan decisions are driven by goals for:
− Infrastructure reliability
− Legislation
− Sustainability
− Climate change mitigation
− City’s goal to use 100 percent renewable energy sources by 2050
− Minimizing impacts on Speed River
− Meeting priorities set out through the City’s Strategic Plan.



Class EA Schedule Change

©Jacobs 20207

▪ The Master Plan was originally initiated to satisfy the requirements of a Schedule B
Class EA Master Plan

▪ Several of the recommended projects identified throughout the detailed evaluation
phase will require completion of a Schedule C Class EA, which is required to plan for
a capacity expansion at the Guelph WWTP.

▪ Following completion of a Schedule C Class EA, projects are eligible for
implementation through detailed design and construction

▪ Some of the projects are required in a relatively short timeframe to provide capacity
for the projected growth



Class EA Schedule Change

©Jacobs 20208

▪ If the Master Plan were completed as a Schedule B Class EA, then a separate
Schedule C Class EA would need to be initiated. To reduce minimize the duration of
the projects, the Master Plan scope was extended to meet the requirements of a
Schedule C Class EA.

▪ Requirements include an additional public open house and integration of the
assimilative capacity study into the Master Plan recommendations

▪ Technical memoranda and the consultation process will be consolidated into an
Environmental Study Report (ESR)



Revised Project EA Process

©Jacobs 20209

▪ Class EA Process (five phases)

The Wastewater Treatment and Biosolids Master Plan will complete Phases 1-4 of the Class EA process

Phase one 
Problem definition
- Identify problem 

and/or 
opportunity

- Public Open 
House 1

Phase two
Alternative Solutions
- Identify Alternative 

Solutions
- Inventory Natural, 

Social, Economic 
Environments.

- Identify impacts
- Alternatives 

Evaluation & Identify 
Recommended 
Solution

- Public Open House 2
- Select preferred 

solution

Phase Five
Implementation of 

the project

Phase Three
Implementation Plan
- Identification of 

alternative design 
concepts for the 
preferred solution

- Public Open House 3

Phase Four
Completion of 

Environmental Study 
Report (ESR) followed 

by a 30-day public 
review period



Pause for Discussion

©Jacobs 202010



Progress Update – Community Engagement Items

©Jacobs 202011

▪ CLG Meeting #2 was held on April 27th, 2021
▪ Following CLG Meeting #2, Public Open House (POH) #2 was held virtually from 

May 12th, 2021 to June 22nd, 2021. 177 users attended
▪ POH #2 presented the alternatives evaluation and preferred solutions for the 

Master Plan
▪ Feedback from the public was generally positive, with most participants agreeing 

with the preferred solutions
▪ General themes from public comments included:

− Biogas production, renewable energy and resource recovery
− Emerging contaminants of concern
− Impacts to the Speed River



Pause for Discussion

©Jacobs 202012



Guelph WWTP

©Jacobs 202013

▪ The Guelph WWTP is a conventional activated
sludge (CAS) plant with tertiary treatment that
is currently rated to treat an average daily flow
of 64 ML/d

▪ Flow is treated in four separate CAS plants
− Plants 1-3 designed for partial nitrification
− Plant 4 designed for full nitrification

▪ Located at Wellington Road, Hanlon Parkway
and Speed River

Speed River



Study Area

©Jacobs 202014

▪ The Guelph WWTP collects and treats wastewater 
from:
− City’s urban boundaries
− Village of Rockwood
− Gazer-Mooney subdivision



Guelph WWTP Schematic

©Jacobs 202015



Future Needs

©Jacobs 202016

▪ Ontario’s Growth Plan projects Guelph to have a population of 203,000 by the year 2051. Based on
the per capita flow rate of 390 litres per capita per day, it is expected that the treatment plant will
receive an average flow rate of 79.2 million litres per day.

▪ The following processes are projected to require upgrades in the planning period, either due to
capacity limitations or condition:

Future Needs

Capacity-Based Condition-Based

Screening Grit Removal

Grit Removal Tertiary Treatment

Secondary Treatment Disinfection

Tertiary Treatment Cogeneration

Waste Activated Sludge Thickening Dewatering

Digestion

Cogeneration

Biosolids Management



Evaluation Method and Criteria

©Jacobs 202017

▪ Develop alternative solutions as feasible ways of solving an identified problem (deficiency) or
addressing an opportunity

▪ A long-list of alternative solutions was developed and each was evaluated against the must meet
criteria to confirm feasibility

▪ Shortlisted alternatives received a 2-stage detailed evaluation



Summary of Preferred Solution – Wastewater Treatment

©Jacobs 202018

▪ Upgrade requirements to 2051

Process Preferred Solution Year Required Driver

Headworks Headworks Expansion Screening – 2039
Grit – Near-term

Capacity
Capacity/Condition

Primary Treatment, Secondary 
Treatment and Tertiary 
Nitrification

Two new secondary clarifiers in Plant 2
Remove RBCs and operate plants as nitrifying CAS

2027 Capacity

If pilot testing is successful: WAS hydrocyclones and 
Plant 1 MABR retrofit

2038 Capacity

If pilot testing is unsuccessful: new Plant 5 2038 Capacity

Tertiary Filtration Expansion with disk filters
Decommission East-West Filter Building

Near-term Capacity/Condition (E/W)

Disinfection New UV disinfection facility
Decommission CCT

Near-term Capacity/Condition



Summary of Preferred Solution – Biosolids Management

©Jacobs 202019

▪ Upgrade requirements to 2051

Process Preferred Solution Year Required Driver

Sludge Treatment/Stabilization 
and Biogas Utilization

Integrated Primary Sludge and WAS Thickening 
Facility

Near-term Capacity

CHP Expansion (800 kW) Under Design Capacity

New Dewatering Facility Near-term Condition

Biosolids Management Lystek expansion/contract renewal 2028 (Renewal) Contract Renewal



Pause for Discussion

©Jacobs 202020



Guelph WWTP Expansion Phases

©Jacobs 202021

▪ Plant expansion phases were developed based on secondary treatment capacity
▪ The current rated capacity of the Guelph WWTP (64 ML/d) is projected to be 

exceeded by 2027
▪ By constructing two new secondary clarifiers in Plant 2, removing the RBCs and 

operating all plants as nitrifying CAS, the total secondary treatment capacity will be 
increased to 72.5 ML/d

▪ Flows are projected to exceed 72.5 ML/d by 2038. To expand plant capacity beyond 
72.5 ML/d, a new treatment train or process intensification with one or more of the 
existing trains is required

▪ Two expansion phases:
− Phase 1: Expansion from 64 ML/d to 72.5 ML/d
− Phase 2: Expansion from 72.5 ML/d to 79.2 ML/d or higher, depending on capacity needs 

closer to the time of expansion



Phase 1 – Expansion to 72.5 ML/d

©Jacobs 202022

▪ The first phase of upgrades, increasing the plant’s capacity from 64 ML/d to
72.5 ML/d, is required by 2027

Area Project Cost

Wastewater 
Treatment

• Grit tank rehabilitation and expansion $6.0 M

• 2 new secondary clarifiers in Plant 2, remove RBCs and operate all plant as CAS $12.2 M

• Expansion of tertiary treatment with disk filters, decommission East-West filter 
building

$33.3 M

• New UV Facility, decommission the CCT $14.4 M

Solids/Biosolids • New Dewatering Facility and Storage, decommission the existing dewatering 
facility

$16.1 M

• New Primary Sludge and WAS Thickening Building, remove existing RDT $23.1 M

• Lystek expansion and/or contract renewal $28.4 M

Total $105.2 M



Phase 2 – Expansion to 79.2 ML/d or Beyond

©Jacobs 202023

▪ The second phase of upgrades, increasing the plant’s capacity from 72.5 ML/d to 
79.2 ML/d or beyond, is required by 2038

▪ It is recommended that the Master Plan be re-visited prior to these upgrades; 
preferred technologies for secondary treatment may change

Area Project Cost

Wastewater 
Treatment

• Screening Upgrades $14.1 M

• If pilot testing is successful: Install WAS hydrocyclones in all plants and retrofit 
Plant 1 with MABR

$13.4 M

• If pilot testing is unsuccessful: Construct a new Plant 5 $34.2 M

Total if Pilot Testing is Successful $27.5 M

Total if Pilot Testing is Unsuccessful $48.3 M



Guelph WWTP Future Site Plan

©Jacobs 202024

▪ Preliminary concept for the projected site plan in 2051 if pilot testing for WAS hydrocyclones and 
MABR is successful



Guelph WWTP Future Site Plan

©Jacobs 202025

▪ Preliminary concept for the projected site plan in 2051 if pilot testing for WAS hydrocyclones and 
MABR is not successful

▪ Plant 5 footprint is based on conventional activated sludge; recommendations may change in the 
future



Pause for Discussion

©Jacobs 202026



Energy Usage – Present vs Future

©Jacobs 202027

▪ Per ML electricity usage reduced due to:
− Blower upgrades: Multi-Stage blowers to be replaced with High-Speed Turbo Blowers in 2022
− Installation of new, more energy efficient processes



Greenhouse Gas Emissions – Present vs Future

©Jacobs 202028

▪ Net GHG emissions to decrease significantly, primarily due to increase GHG offsets from the solids 
handling processes

▪ Implementing Primary Sludge Thickening will:
− Increase biogas production, which will increase heat and power production from the cogeneration system
− Reduce the digester heating demand significantly



Benefits of Master Plan Recommendations for the Guelph WWTP

©Jacobs 202029

▪ Capacity to service growth to 2051 will be provided.
▪ Use of existing infrastructure will be maximized to avoid expansion where possible 

and reduce capital cost.
▪ Overall reliability will be improved by replacing infrastructure that is not reliable 

due to age and condition.
▪ Energy use is reduced due to selection of newer technologies, and energy recovery 

from biogas is maximized; both reducing GHG emissions.
▪ Resource (nutrient and organics) recovery from biosolids will be maximized by 

continuing to use Lystek for management of biosolids as a fertilizer product on 
agricultural land.



Impact Mitigation Measures at the Guelph WWTP

©Jacobs 202030

▪ Odour: A new odour control facility will be constructed to mitigate potential odours
from the new solids handling area.

▪ Speed River: An assimilative capacity study was completed to develop new 
contaminant loading limits that will maintain the health of the Speed River with 
increased effluent flows. Technologies were selected for implementation that will 
allow the Guelph WWTP to continue to perform better than its effluent objectives in 
the future.

▪ Noise: The technologies that were selected for upgrades are not expected to cause 
any noise-related issues at the plant and for the surrounding community, and 
measures will be taken during construction to minimize noise.

▪ Traffic: Implementing primary sludge thickening will reduce the volume of sludge 
produced, reducing biosolids trucking requirements. 



Assimilative Capacity Study Results

©Jacobs 202031

Effluent 
Parameter

Current ECA Limits/Objectives Future Recommended Limits/Objectives

Concentration Limit Concentration Objective Concentration Limit Concentration Objective

BOD5 22 mg/L (April 1st to October 
31st)

19.8 mg/L (April 1st to 
October 31st)

- -

cBOD5 7.4 mg/L (November 1st to 
March 31st

6.7 mg/L (November 1st to 
March 31st

5 mg/L 3 mg/L

TSS 10 mg/L 7 mg/L 5 mg/L 3 mg/L

TP 0.38 mg/L (April 1st to 
October 31st)
0.7 mg/L (November 1st to 
March 31st)

0.34 mg/L (April 1st to 
October 31st)
0.63 mg/L (November 1st to 
March 31st)

0.3 mg/L 0.2 mg/L

TAN 3.4 mg/L (November 1st to 
March 31st)

3.0 mg/L (November 1st to 
March 31st)

1 mg/L (June 1st to 
September 30th)
3 mg/L (October 1st to May 
30th)

0.75 mg/L (June 1st to 
September 30th)
2 mg/L (October 1st to May 
30th)



Pause for Discussion

©Jacobs 202032



Next Steps

©Jacobs 202033

▪ Public Open House #3 is planned for February-March 2022
▪ The format will be similar to POH #1 and POH #2
▪ Following POH #3, the EA process will be documented in an Environmental Study 